
2016-12-01

Mechline
Pro 50

Original instructions EN





3

Although the greatest care was taken regarding the information in this catalogue, we assume no responsibility for any errors. We reserve the right 
to make changes. The illustrations in the catalogue represent the described products, but the delivered goods may differ in some respects from the 
illustrations. The right is reserved to make changes in design and dimensions compared with the information in the catalogue in order not to prevent 
development of designs, material and manufacturing methods.

The customer is reminded that in the purchase of Movomech’s products for application on the job or elsewhere, there is supplementary, current 
information that could not be included in the catalogue in terms of recommendations on each product’s suitability regarding different combinations 
of Movomech’s comprehensive product line. All relevant information must be provided to the persons who are responsible for the application of 
the product.

Table of contents

1. Safety ............................................................................................................................... 4

2. Technical data ................................................................................................................... 7

2.1 Overview ....................................................................................................................... 8

3. Sub-assemblies ................................................................................................................ 9

3.1 Base models ................................................................................................................. 9

4. Pneumatic configurations ................................................................................................ 13

4.1 Pneumatics: 2-weight ................................................................................................. 14

4.2 Pneumatics: 2-weight with slow speed function .......................................................... 16

4.3 Pneumatics: 3-weight ................................................................................................. 18

4.4 Pneumatics: 3-weight with slow speed function .......................................................... 20

4.5 Pneumatics: direct control ........................................................................................... 22

4.6 Pneumatics: direct control with load guard .................................................................. 24

5. Options ........................................................................................................................... 26

5.1 Pneumatic load limiting kit ........................................................................................... 26

5.2 Air preparation unit ...................................................................................................... 28

6. Control units ................................................................................................................... 29

7. Installation and commissioning ........................................................................................ 30

7.1 Initial adjustment: 2-weight .......................................................................................... 30

7.2 Initial adjustment: 3-weight .......................................................................................... 30

7.3 Initial adjustment: slow speed function ........................................................................ 30

7.4 Initial adjustment: direct control with speed handle ...................................................... 31

7.5 Initial adjustment: load guard ....................................................................................... 31

7.6 Initial adjustment: load limiting kit ................................................................................ 32

7.7 Mounting on Mechcrane Pro ....................................................................................... 32

8. User instructions ............................................................................................................. 33

9. Service, maintenance & running ...................................................................................... 34

9.1 Recommended spare parts / wear parts ..................................................................... 35

9.2 Service record — Mechline Pro 50 .............................................................................. 36

9.3 Replacement of wire ................................................................................................... 37

9.4 Shortening of build height BH ...................................................................................... 38

9.5 Testing anti-jump function ........................................................................................... 39

9.6 Replacement of front pulley (complete) ........................................................................ 40

9.7 Adjustment of pressure guard 739553 ........................................................................ 40

9.8 Troubleshooting........................................................................................................... 41

10. EC certificate .................................................................................................................. 42

11. Revision list ..................................................................................................................... 43



4 \ Mechline Pro Doc 2016-12-01 \ Safety

1. Safety

Movomech’s equipment is manufactured in accordance with the latest technological advances, and according to the latest applicable European 
standards and directions. The aim of this documentation is to provide the user with practical instructions for safe operation and simple maintenance 
of the equipment.

Anyone who deals with the installation of the equipment (including related equipment), operational procedure, use, maintenance, and/or repair 
functions must have read and understood:

• the instruction manual,

• the safety regulations, and

• the safety instructions for each individual section.

In order to avoid misuse and to ensure the reliable operation of the products, we recommend that the instruction manual is always available to the 
user/operator.

Intended usage

The equipment is intended exclusively for transportation, lifting and 
lowering of load. Any other use, including the towing of a load and 
the transportation of passengers, is prohibited (see below for more 
examples). Movomech does not accept responsibility for damage 
caused by such use. All risks are the sole responsibility of the user.

The equipment may only be used in perfect technical condition 
by trained staff, and in accordance with current safety and work 
protection regulations. Furthermore, the user must observe 
operational and maintenance conditions contained in the instruction 
manual. Severe personal injury and damage to equipment can be 
caused by:

• removal of covers and casings,

• non-professional installation of equipment,

• incorrect usage, or 

• insufficient maintenance.

Prohibited usage

Certain types of activities and operations are prohibited, as in specific 
circumstances they can cause personal injury as well as permanent 
damage to the construction. For example:

• It is prohibited to convey passengers using the equipment.

• Never transport suspended loads above anyone’s head.

• Never drop a suspended load, and make sure it is lifted in a 
straight line.

• Never loosen secured or fastened loads by using the equipment.

• Do not overload.

• Do not leave a suspended load unattended.

General safety aspects

The instruction manual should always be kept within easy reach of the 
equipment. It contains important safety information and sections that 
relate to guidelines, norms, and regulations. Failure to follow the safety 
regulations in this instruction manual may result in personal injury or 
death.

In addition to the instruction manual, generally applicable regulations 
and rules must be followed and adhered to in order to avoid accidents 
and protect the environment. This also applies to regulations relating 
to the handling of products dangerous to the environment and the use 
of personal safety equipment.

As regards all work associated directly or indirectly with the 
equipment, the user must follow and adhere to all the above 
regulations as well as current work protection and safety regulations. 
In spite of this, a life-threatening risk still prevails in cases where the 
equipment is used and operated by non-trained or non-instructed 
staff in a non-professional or non-intended way.

The user should supplement the instruction manual with instructions 
that consider the nature of the operation, e.g. company organisation, 
work procedures, and number of staff.

The members of staff who are assigned to work with the equipment 
must have read the instruction manual prior to undertaking any work, 
and he/she should pay particular attention to the chapters containing 
safety instructions. It is too late once work has commenced. This 
applies in particular to members of staff who are working with the 
equipment on a temporary basis, e.g. for maintenance purposes.

When convenient, the staff should be tested on their knowledge of the 
manual’s contents that relate to safety and accident awareness.

The user is responsible for ensuring that the equipment is used only 
when it is in perfect condition and that all applicable and relevant 
safety regulations and requirements are followed.

The equipment should be taken out of operation immediately if 
functional damage or defects are discovered.

Personal safety equipment should be used as and when necessary, or 
when required by regulations.

Safety and warning devices, such as signs, stickers and labels must 
not be removed or made illegible.

All safety and warning devices on or adjacent to the equipment 
should be complete and maintained in a legible/functional condition.

All changes, extensions or reconstruction that may affect safety are 
forbidden without written permission from Movomech. This also 
applies to assembly and adjustment of safety equipment and welding 
of structural parts.

Spare parts must comply with Movomech’s stated technical require-
ments. This compliance is guaranteed when original spare parts are 
used. The intervals prescribed or stated in the instruction manual for 
regular testing/inspection must be adhered to!

Staff selection and qualifications

Reliable staff must carry out work with/on the equipment. Regulations 
that apply to under-age persons must be followed.

The user is responsible for supplying necessary training and instruc-
tions to those that he/she employs, including professionals and/or 
apprentices.

It is recommended that the user draws up instructions and guidelines 
relating to the causes of errors, communicates these to the relevant 
staff, and posts directions on appropriate and clearly visible places.

It is recommended that the user makes sure that the knowledge 
of the staff is adequate as regards the following points, prior to the 
operation of the construction:

• knowledge of the contents of the instruction manual,

• knowledge of the safety and user regulations contained therein,

• and knowledge of applicable work protection regulations.

Only trained and instructed staff should be permitted to work with the 
equipment. Parameters relating to use, maintenance, and installation 
should be clarified.

Safety instructions for usage

The only persons allowed to work on the electrical equipment are 
competent staff members who work in accordance with regulations 
and standards for high-voltage equipment.

No persons under the influence of drugs, alcohol or medication which 
affects their ability to react, are allowed to use, maintain, or repair the 
construction.

All stated actions and instructions relating to work protection and 
issues relating to general safety and protection of workers that should 
be carried out or studied prior to, during or following operation must 
be followed to the letter. Failure to do so may result in fatal accidents.

The equipment should be stopped or taken out of operation at the 
time of detection of faults relating to work protection and operational 
accessibility.



5

Safety equipment must not be deactivated, altered or used in a way 
that conflicts with applicable regulations.

Appropriate actions must be taken to ensure safe operation and 
functional conditions for the user.

The equipment should only be used when all protective and safety 
equipment, such as detachable guards and emergency stop devices, 
are in place and in working order.

Any type of modification and alteration of the equipment is prohibited. 
However, this does not apply to lesser changes that do not affect the 
strength, operational safety or work protection, or to actions which 
promote an increased level of safety.

The fundamental responsibility for these changes lies with the user. If 
in doubt, contact Movomech for written approval of the actions prior 
to implementation.

The equipment should be stopped and locked immediately when 
functional faults occur. Faults should be corrected immediately!

Following an ”emergency stop” the user has to wait for the cause of 
the disruption to be repaired and for an assurance that there is no 
further danger before he/she reconnects the equipment and resumes 
operation.

The equipment should be disconnected immediately in the following 
cases:

• when electrical equipment, cables and/or insulation material is 
damaged, or

• when work protection equipment is damaged.

Specific local circumstances or applications may lead to situations 
that were unknown at the time of writing this document. In such 
cases, the user must ensure safe operation and disconnect the 
equipment until measures to maintain safe operation have been 
carried out in conjunction with Movomech or other authorised party.

Ensure that no one can become injured when they use the equipment 
prior to connecting/activating the equipment.

If the user notices the presence of persons who may become injured 
during operation, the operation should be discontinued immediately 
and must not be resumed until these persons have left the dangerous 
area.

The user must make sure that the equipment is in a perfect 
and operationally safe condition prior to all operations using the 
equipment.

The user should carry out all prescribed safety measures and make 
sure that automated procedures are completed when the equipment 
is disconnected (e.g. when there are deficiencies as regards 
operational and personal safety, an emergency situation exists, repair 
or maintenance is being carried out, damage is noticed or at the 
completion of work).

Work with the equipment is only allowed when the operator has 
been instructed to do so by his superior, and if the operator has 
knowledge of the equipment and its function.

Warning 
Suspended 

load

Do not walk 
under suspended 

load



A B C

6 \ Mechline Pro Doc 2016-12-01 \ Safety

• Do not use the lifting unit when any kind of damage on the lifting 
unit, lifting wire, swivel or its gripping tool.

• Check that the shackle is properly locked (with cotter) before use.

• Never lift a heavier load than allowed, total load includes total load of 
gripping tool and handled object.

• Mechline Pro is equipped with an anti-jump function, intended to 
prevent unwanted lifting, for example, if a load is dropped or if an 
internal pressure is accumulated in the lifter. It is not intended to be 
used as an end stop or travel limit.

• The lifter is not intended for use with gripping tool in the form of 
hook or similar.

• Ensure that the handled object and/or gripper tool are not locked or 
risk being trapped during the movement / lifting motion (A). 

• The operator may not be in close proximity to the wire while 
operating the lifter (B).

• The lifting unit should always be positioned vertically above the 
handled object during the lifting operation (C).

Note in particular: 

Risk of entrapment of object Operator close to lifting wire Lifting unit not above object

Prohibited use



7

Mechline Pro 50

kg 50

Nm 0

kg 15

mm 500-2000

mm 360+SL/2

° 0-3601

m/min 0-40

800 1200 500-2000

ln 6,2 9,4 (SL/1000)*7,8

Mechline Pro

2. Technical data

Technical data

Max load

Max moment

Max tare weight

Stroke SL

Length L

Rotation

Lifting speed

Media & 
Environment

Medium

Max work pressure

Air consumption

Work temperature

Noise level

1 Unlimited

Mechline Pro 50

air, non-lubricated (0,01 µm)1

bar 5 2

ln/mSL 7,8 (at 5 bar)

°C 5-40 (indoor use)

dB (A) <70

1 FRL unit is available as option.
2 The lifting unit is prepared for an incoming air pressure 
 of 5 bar unless stated otherwise in the specification.
3 Consumption per meter stroke at max load. Gripping 
 tool not included. The value is indicative and may vary 
 depending on specific customer requirements. 
 See also table below.

Mechline Pro is an easily manoevered pneumatic line balancer for 
loads up 50 kg. The Mechline lifting wire is extremely durable and can 
be used for up to 300,000 work cycles.*

The swivel is advantageously integrated with a pneumatic gripper and 
its controls. Even a simple mechanical gripper tool allows easy and 
ergonomic handling.

Mechline Pro is very light-weight and provides a lifting stroke of up 
to 2 meter. It is preferably installed in a rail system or in a wall- or 
pillarmounted crane.

Mechline Pro is in its standard version equipped with an adjustable 
anti-jump function that locks the lifting motion in the event of uncon-
trolled lifting, for example, if the load is accidentally dropped. This 
provides a safe working environment for the operator.

Typical applications for Mechline Pro is lifting work at assembly 
stations within the manufacturing and the automotive industry, as well 
as material handling at transport and conveyor lines.

With Mechline Pro, the operator can handle the load seemingly 
weightless; with an integrated control unit for various loads or a 
separate actuator for the selection of up to three different loads.

A range of pneumatic versions are available:

• Balanced 2-weight: handling of one balanced load; with an 
external actuator the operator selects "Load" or "Without load".

• Balanced 3-weight: handling of two balanced loads; with 
external actuator the operator selects "Load 1", "Load 2", or 
"Without load".

• Direct control: a precise and smooth handling of varying loads 
with a control unit. A convenient speed handle is available as 
standard control unit. 

Optional extras are load guard, slow speed function and load 
limiting kit.

Speed handle

Swivel for attachment 
of gripping tool

Pneumatic 
lifting cylinder

Pneumatic cabinet

Note:
1 cycle = 1 movement up + down, regardless of the length of 
stroke and movement combination. Thus, a material handling 
operation can consist of a combination of several cycles.

The wire must be replaced at least every 300,000 work cycles, 
or if damaged.

= 1 cycle
Consumption per 

full stroke

Consumption /cycle



~~

360+SL/2

500

24
5

B
H

1,
 2
=

15
00

±
15

S
L1,

 2

~~

360+SL/2

500

24
5

12
1

B
H

1,
 2
 =

 1
50

0±
15

S
L1,

 2

M
H

3  
=

 m
ax

 1
90

0

31
5

Ø16Ø16

12
1

10

10

738860 738861 738862

mm 800 1200 500-2000

mm 760 960 SL/2+360

mm 1500 1500 1500

mm 2770 3170 SL+1970

mm max 1900 max 1900 max 1900

739837 739838

mm 300-1200 1201-2000

mm SL+BH+470 SL+BH+470

8 \ Mechline Pro Doc 2016-12-01 \ Technical data

2.1 Overview

Base model

Stroke SL

Length L

Build height BH1

Wire length VL1

Height MH3

1 Standard build height BH = 1500 mm

2 Option. If standard values are not used, SL and BH are defined in 
 the specification.

3 When applicable. Adjusted on site, delivered with separate thimble and 
 wire joint.

Optional height BH

Build height BH2

Wire length VL2

2-weight, 3-weight Direct control with speed handle



9

738860 738861 738862

mm 800 1200 500-2000

*1 739840 739841 739842

mm 548 748 SL/2+148

A-A

B C

1Profil MP80C,
L=L1

Profilé
MP80C, L=L1

Profile
MP80C, L=L1

Profil MP80C,
L=L1

Profile MP80C L=548, SL800*11

2Hintere
Aufhängung

Équerre de
montage
arrière

Rear
suspension

Bakre
upphängnings
öra

Rear suspension, Mechline 507390112

1SSeil mit
Schleife,
komplett

Câble avec
boucle,
complet

Wire with
loop, complete

Vajer med
ögla, komplett

Wire with loop SL500-1200, BH5007388583

1Kolben,
komplett

Piston,
complet

Piston,
complete

Kolv, komplettPiston D=63 mm, complete7388524

2MM2x8
Nutenstein
doppelt c/c 40

MM2x8 t-fente
écrou double
c/c 40

MM2x8 t-slot
nut double c/c
40

MM2x8
t-spårsmutter
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm7301165

4Schraube
M6SZ M8x12

Vis M6SZ
M8x12

Screw M6SZ
M8x12

Skruv M6SZ
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302166

2Rückschlagve
ntil G3/8"

Clapet
anti-retour
G3/8"

Non-return
valve G3/8"

Blockeringsve
ntil G3/8"

Non-return valve VBO 3/8"7388757

1RSwivelÉmerillonSwivelSvivelSwivel, Mechline 507397048
1Vorderes

Endstück
Embout avantFront endFrämre ändeFront end, standard, Mechline 507397529

2Buschse (für
LHB
laufwagen)

Douille (pour
chariot LHB)

Bushing (for
LHB trolley)

Bussning (för
löpvagn LHB)

Sinter bronze bushing D12/16x2073250410

2MM8
Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single73011511

4Schraube
MC6S M8x40

Vis MC6S
M8x40

Screw MC6S
M8x40

Skruv MC6S
M8x40

MC6S M8x40 Hex socket head cap screw73227912

1Schäkel M5
rustfrei

Manille M5
inox

Shackle M5
stainless

Schackel M5
rostfri

Shackle M5 stainless 101-S73889013

1Kupplung
G3/8"-8

Raccord droit
G3/8"-8

Straight fitting
G3/8"-8

Rak koppling
G3/8"-8

Straight push-in fitting QS-G3/8-873155814

4Scheibe
5,3x10x1 A4

Rondelle
5,3x10x1 A4

Washer
5,3x10x1 A4

Bricka
5,3x10x1 A4

Washer 5,3x10x1 stainless DIN 125 A473889215

1Hintere
Endkappe

Plaque arrièreRear end capBakre gavelRear end cap, Mechline 5073977416

4Schraube
MC6S M8x25

Vis MC6S
M8x25

Screw MC6S
M8x25

Skruv MC6S
M8x25

MC6S M8x25 Hex socket head cap screw73072717

1AbdeckungPlaque
d'ouverture

CoverKåpaFront end cover, Mechline 5073978218

1O-RingJoint toriqueO ringO-ringO-ring 63,22x1,78 nitrile74238619
0,01Gaine thérmo

retractable
Schrumpfschla
uch 2,4/1,2

Shrink tubing
2,4/1,2

Krympslang
2,4/1,2

Schrink tubing 2,4/1,274215620

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

A

BC

Mechline 50 SL=800
738860

16 (12)

10

10

5

7

10

2

5

6

7

17

1

411

14

7

(20)

9

18 9

3

8

13

12

19

16

15

3. Sub-assemblies
3.1 Base models

Base model

Stroke SL

Article nr.

Length L1

73886x Base model Mechline Pro 50

# Article nr. Designation Quantity

1 *1 Profile MP80C, L=L1 1

2 739011 Rear suspension 2

3 738858 Wire with loop, complete S 1

4 738852 Piston, complete 1

5 730116 MM2x8 t-slot nut double c/c 40 2

6 730216 Screw M6SZ M8x12 4

7 738875 Non-return valve G3/8” R 2

8 739704 Swivel R 1

9 739752 Front end 1

10 732504 Bushing (for LHB trolley) 2

11 730115 MM8 t-slot nut single 2

12 732279 Screw MC6S M8x40 4

13 738890 Shackle M5 stainless 1

14 731558 Straight fitting G3/8”-8 1

15 738892 Washer 5,3x10x1 A4 4

16 739774 Rear end cap 1

17 730727 Screw MC6S M8x25 4

18 739782 Cover 1

19 742386 O ring S 1

20 742156 Shrink tubing 2,4/1,2 S 0,02



A-A

A A

1 AchseAxeAxisAxelAxis rear pulley, Mechline 507390031
4 Passscheibe 

18x30x0,5
Cale de 
réglage 
18x30x0,5

Shim ring 
18x30x0,5

Shimsbricka 
18x30x0,5

18x30x0,5 Shim washer7388552

1 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310693

1 KolbenPistonPistonKolvPiston D=63 Mechline 50,7406114
1SKolbendichtun

g
Joint de pistonPiston sealKolvtätningPiston sealing7406225

1 Gummidämpfe
r 25/12x40

Amortisseur 
en 
caoutchouc 
25/12x40

Rubber 
damper 
25/12x40

Gummidämpar
e 25/12x40

Rubber damper 25/12x40 PUR 907390946

1RHintere 
Umlenkrolle, 
komplett

Poulie arrière, 
complète

Rear pulley, 
complete

Bakre brythjul, 
komplett

Rear pulley, complete7399337

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Piston D=63 mm, complete
738852

5

6

7

4

3

2

A-A

A A

1 AchseAxeAxisAxelAxis rear pulley, Mechline 507390031
4 Passscheibe 

18x30x0,5
Cale de 
réglage 
18x30x0,5

Shim ring 
18x30x0,5

Shimsbricka 
18x30x0,5

18x30x0,5 Shim washer7388552

1 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310693

1 KolbenPistonPistonKolvPiston D=63 Mechline 50,7406114
1SKolbendichtun

g
Joint de pistonPiston sealKolvtätningPiston sealing7406225

1 Gummidämpfe
r 25/12x40

Amortisseur 
en 
caoutchouc 
25/12x40

Rubber 
damper 
25/12x40

Gummidämpar
e 25/12x40

Rubber damper 25/12x40 PUR 907390946

1RHintere 
Umlenkrolle, 
komplett

Poulie arrière, 
complète

Rear pulley, 
complete

Bakre brythjul, 
komplett

Rear pulley, complete7399337

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Piston D=63 mm, complete
738852

5

6

7

4

3

2

10 \ Mechline Pro Doc 2016-12-01 \ Sub-assemblies

R: spare part  S: wear part

738852 Piston, complete

# Article nr. Designation Quantity

1 739003 Axis 1

2 738855 Shim ring 18x30x0,5 4

3 731069 Screw MC6S M8x45 1

4 740611 Piston 1

5 740622 Piston seal S 1

6 739094 Rubber damper 25/12x40 1

7 739933 Rear pulley, complete R 1



11

1 LagergehäuseLogement de 
poulie

Pulley housingHjulhusPulley housing, Mechline 507424301

1 Vordere 
Endkappe

Plaque avantFront end capFrämre gavelFront end cap, Mechline 507390052

1 VentilhalterungPlaque de 
montage

Valve bracketVentilfästeValve bracket, Mechline 507397833

1RVordere 
Umlenkrolle, 
komplett

Poulie avant, 
complète

Front pulley, 
complete

Främre hjul, 
komplett

Front pulley, complete7399344

1 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 roller lever valve NO, 244-9557388745

1SSeilführungGuidage de 
câble

Wire guidingVajerskoningWire guiding, Mechline 507424316

1 SeilschlossVerrou de 
câble

Wire lockVajerlåsWire lock, Mechline 507390187

2 Schraube 
MC6S M3x20

Vis MC6S 
M3x20

Screw MC6S 
M3x20

Skruv MC6S 
M3x20

MC6S M3x20 Hex socket head cap screw7355788

1SO-RingJoint toriqueO ringO-ringO-ring 3,3x2.4 nitrile7382329
4 Schraube K6S 

M4x6 A2
Vis K6S M4x6 
A2

Screw K6S 
M4x6 A2

Skruv K6S 
M4x6 A2

K6S M4x6 Hex button head cap screw A273886310

3 Schraube 
MC6S M6x16

Vis MC6S 
M6x16

Screw MC6S 
M6x16

Skruv MC6S 
M6x16

MC6S M6x16 Hex socket head cap screw73026611

2 Scheibe BRB 
4,3x8x0,8

Rondelle BRB 
4,3x8x0,8

Washer BRB 
4.3x8x0.8

Bricka BRB 
4,3x8x0,8

BRB 4,3x8x0,8 washer73027612

1SGummidämpfe
r

Amortisseur 
en caoutchouc

Rubber 
damper

Gummidämpar
e

Damper cylindrical D=30/20 M8x20 55°Shor73044913

1 Schraube 
MP6SS M6x12

Vis MP6SS 
M6x12

Screw MP6SS 
M6x12

Skruv MP6SS 
M6x12

MP6SS M6x12 Stop screw with flat tip73907214

1 Plug 
G1/8"-P10

Bouchon 
G1/8"-P10

Plug 
G1/8"-P10

Plugg 
G1/8"-P10

Plug screw NPQH-BK-G14-P1073923415

1SO-RingJoint toriqueO ringO-ringO-ring D=57x3,0 nitrile73104916
2 Schraube 

MF6S M6x35
Vis MF6S 
M6x35

Screw MF6S 
M6x35

Skruv MF6S 
M6x35

MF6S M6x35 Hex socket countersunk screw73455417

1 Scheibe 
SRKB 
7x22x1,5

Rondelle 
SRKB 
7x22x1,5

Washer SRKB 
7x22x1,5

Bricka SRKB 
7x22x1,5

7x22x1.5 Fender washer SS130073978418

1 GummiclipClip 
caoutchouc

Rubber clampGummiklämmaRubber clamp ABA stainless Di=7,9 E=17,073994619

2 Schraube K6S 
M4x10 A2

Vis K6S 
M4x10 A2

Screw K6S 
M4x10 A2

Skruv K6S 
M4x10 A2

K6S M4x10 Hex button head cap screw A273555720

1SDichtungBague 
d'étanchéité

SealingTätningSealing 5,6/3x2,8 PU74053821

1 Schraube 
MC6S M5x8 
A2

Vis MC6S 
M5x8 A2

Screw MC6S 
M5x8 A2

Skruv MC6S 
M5x8 A2

MC6S M5x8 Hex socket head cap screw 
stainless A2

74062822

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Front end, standard, Mechline 50
739752

20

3

1

4

21

2

16

13

17

9

15

6

10
11

7

14

5

8

19 22

12

18

R: spare part  S: wear part

739752 Front end

# Article nr. Designation Quantity

1 742430 Pulley housing 1

2 739005 Front end cap 1

3 739783 Valve bracket 1

4 739934 Front pulley, complete R 1

5 738874 3/2 valve NO R 1

6 742431 Wire guiding S 1

7 739018 Wire lock 1

8 735578 Screw MC6S M3x20 2

9 738232 O ring S 1

10 738863 Screw K6S M4x6 A2 4

11 730266 Screw MC6S M6x16 3

12 730276 Washer BRB 4.3x8x0.8 2

13 730449 Rubber damper S 1

14 739072 Screw MP6SS M6x12 1

15 739234 Plug G1/8”-P10 1

16 731049 O ring S 1

17 734554 Screw MF6S M6x35 2

18 739784 Washer SRKB 7x22x1,5 1

19 739946 Rubber clamp 1

20 735557 Screw K6S M4x10 A2 2

21 740538 Sealing S 1

22 740628 Screw MC6S M5x8 A2 1



12 \ Mechline Pro Doc 2016-12-01 \ Sub-assemblies

R: spare part  S: wear part



13

R: spare part  S: wear part

4. Pneumatic configurations

Overview

4.1 Pneumatics: 2-weight ................................................................................................. 14

4.2 Pneumatics: 2-weight with slow speed function .......................................................... 16

4.3 Pneumatics: 3-weight ................................................................................................. 18

4.4 Pneumatics: 3-weight with slow speed function .......................................................... 20

4.5 Pneumatics: direct control ........................................................................................... 22

4.6 Pneumatics: direct control with load guard .................................................................. 24



A B

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

1 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

1 Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 2120-F027315838

1RDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV7395539

2RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812410

1R3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812511

1 Tuyau spiralé 
6/4

Spiralschlauch
 6/4

Spiral hose 6/4Spiralslang 6/4Spiral hose73631312

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS146673180613

1 BefestigungÉquerreBracketFästePlate for regulators, Mechline 5073977614
1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923315
1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977316
1 SchutzplattePlaque de 

protection
Protection 
plate

SkyddsbleckProtecting plate for switch74063717

1 Schott-Steckve
rbindung 4-4

Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

2 Schott-Steckve
rbindung 6-6

Traversée de 
cloison 6-6

Push-in 
connector 6-6

Skottgenomgå
ng 6-6

Push-in bulkhead connector QSS 6-673927119

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927220

1 DistanzplattePlaque 
d'écartement

Distance plateDistansplattaDistance plate73886421

1 Gummi-Abdec
kplatte Ø14

Plaque 
caoutchouc 
Ø14

Rubber cover 
plate Ø14

Gummitäckbric
ka Ø14

Rubber cover plate, d=14 mm, black74053322

1 Gummi-Abdec
kplatte Ø31,8

Plaque 
caoutchouc 
Ø31,8

Rubber cover 
plate Ø31,8

Gummitäckbric
ka Ø31,8

Rubber cover plate, d=31,8 mm, black74141323

4 Schraube 
M6SZ M8x16

Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021824

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

Pneumatics, 2-weight, ML
738880

5

9

6

18

20

19

22

1324

10A 10B8 11 7

1

17

4

1421

16
23

15

14 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.1 Pneumatics: 2-weight

738880 2-weight

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 2

11 738125 3/2 valve monostable R 1

12 732838 Spiral hose, double 6/4 1

13 731806 Washer 8,4x26x5 4

14 739776 Bracket 1

15 739233 Plug G1/8” 1

16 739773 Cover 1

17 740637 Protection plate 1

18 739270 Push-in connector 4-4 1

19 739271 Push-in connector 6-6 2

20 739272 Push-in connector 8-8 1

21 738864 Distance plate 1

22 740533 Rubber cover plate Ø14 1

23 741413 Rubber cover plate Ø31,8 1

24 730218 Screw M6SZ M8x16 4

* Option   ** Included in 739752 Front end



15

Position

2

4

8

10A

10B

10B

10A

R: spare part  S: wear part

A
ir supply for gripper

Load sw
itch

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Precision regulator / Main regulator -

Precision regulator / Without load L0

Precision regulator / With load L1

• Balanced 2-weight: handling of one balanced load; with an
external actuator the operator selects ”Load”, or
”Without load”.



A B

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

1 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

1 Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 2120-F027315838

1RDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV7395539

2RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812410

1R3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812511

1 Tuyau spiralé 
6/4

Spiralschlauch
 6/4

Spiral hose 6/4Spiralslang 6/4Spiral hose73631312

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS146673180613

1 BefestigungÉquerreBracketFästePlate for regulators, Mechline 5073977614
1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923315
1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977316
1 SchutzplattePlaque de 

protection
Protection 
plate

SkyddsbleckProtecting plate for switch74063717

1 Schott-Steckve
rbindung 4-4

Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

2 Schott-Steckve
rbindung 6-6

Traversée de 
cloison 6-6

Push-in 
connector 6-6

Skottgenomgå
ng 6-6

Push-in bulkhead connector QSS 6-673927119

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927220

1 DistanzplattePlaque 
d'écartement

Distance plateDistansplattaDistance plate73886421

1 Gummi-Abdec
kplatte Ø14

Plaque 
caoutchouc 
Ø14

Rubber cover 
plate Ø14

Gummitäckbric
ka Ø14

Rubber cover plate, d=14 mm, black74053322

1 Gummi-Abdec
kplatte Ø31,8

Plaque 
caoutchouc 
Ø31,8

Rubber cover 
plate Ø31,8

Gummitäckbric
ka Ø31,8

Rubber cover plate, d=31,8 mm, black74141323

4 Schraube 
M6SZ M8x16

Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021824

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

Pneumatics, 2-weight, ML
738880

5

9

6

18

20

19

22

1324

10A 10B8 11 7

1

17

4

1421

16
23

15

A B

BA

1 Langsam 
Absenk-Funkti
on

Fonction lente 
descente

Slow speed 
function

SänkfunktionSlow speed function, Mechline Pro74092040

1 3-Gewicht3-poids3-weight3-viktPneumatics, 3-weight, ML73888141
1 Tuyau spiralé, 

6/4
Spiralschlauch
, 6/4

Spiral hose, 
6/4

Spiralslang, 
6/4

Spiral hose*142

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatics, 2-weight, slow speed, ML
741411

1

40 41

16

1 MontageplattePlaque de 
fixation

Attachment 
plate

FästplattaAttach plate for VPA542 valve74064530

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955131

1RStrömungsvent
il

Régulateur de 
débit

Flow control 
valve

FlödesventilMetering valve ASN2-01 1/8" w. silence73955032

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single73011533

2 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt73021634

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed function, Mechline Pro
740920

34 33

30

3231

16 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.2 Pneumatics: 2-weight with slow speed function

738880 2-weight

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 2

11 738125 3/2 valve monostable R 1

12 732838 Spiral hose, double 6/4 1

13 731806 Washer 8,4x26x5 4

14 739776 Bracket 1

15 739233 Plug G1/8” 1

16 739773 Cover 1

17 740637 Protection plate 1

18 739270 Push-in connector 4-4 1

19 739271 Push-in connector 6-6 2

20 739272 Push-in connector 8-8 1

21 738864 Distance plate 1

22 740533 Rubber cover plate Ø14 1

23 741413 Rubber cover plate Ø31,8 1

24 730218 Screw M6SZ M8x16 4 * Option 
** Included in 739752 Front end

741410 2-weight slow speed function

# Article nr. Designation Quantity

40 740920 Slow speed function 1

41 738880 2-weight 1

42 740579 Spiral hose, single 6/4 1

740920 Slow speed function

# Article nr. Designation Quantity

30 740645 Attachment plate 1

31 739551 3/2 valve NC R 1

32 739550 Flow control valve R 1

33 730115 MM8 t-slot nut single 2

34 730216 Screw M6SZ M8x12 2



17

Position

2

4

8

10A

10B

31

10B

32

42

31

10A

R: spare part  S: wear part

A
ir supply for gripper

Load sw
itch

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Precision regulator / Main regulator -

Precision regulator / Without load L0

Precision regulator / With load L1

3/2 valve / Slow speed function -

• Balanced 2-weight with slow speed function: handling of one
balanced load; with an external actuator the operator selects
”Load”, or ”Without load”.

• The system is equipped with lowering function for a
controlled lowering. Functional conditions are configured by
the customer, and depend on the specific application.

S
low

 speed function



A B

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

1 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

1 Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 2120-F027315838

1RDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV7395539

3RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812410

2R3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812511

1 Tuyau spiralé, 
double 6/4

Spiralschlauch
, doppel 6/4

Spiral hose, 
double 6/4

Spiralslang, 
dubbel 6/4

Spiral hose, dubbel73283812

1 Tuyau spiralé, 
simple 6/4

Spiralschlauch
, einfach 6/4

Sprail hose, 
single 6/4

Spiralslang, 
enkel 6/4

Spiral hose, single74057913

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS146673180614

1 BefestigungÉquerreBracketFästePlate for regulators, Mechline 5073977615
1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977316
1 Schott-Steckve

rbindung 4-4
Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927017

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927218

1 DistanzplattePlaque 
d'écartement

Distance plateDistansplattaDistance plate73886419

1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923320
4 Schraube 

M6SZ M8x16
Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021821

3 Schott-Steckve
rbindung 6-6

Traversée de 
cloison 6-6

Push-in 
connector 6-6

Skottgenomgå
ng 6-6

Push-in bulkhead connector QSS 6-673927122

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsbleckProtecting plate for switch74063723

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

Pneumatics, 3-weight, ML
738881

5

9

6

17

18

22

14

10A 10B8 11 7

1

4

4

1519

16

10C

20

21

18 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.3 Pneumatics: 3-weight

738881 3-weight

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 3

11 738125 3/2 valve monostable R 2

12 732838 Spiral hose, double 6/4 1

13 740579 Sprail hose, single 6/4 1

14 731806 Washer 8,4x26x5 4

15 739776 Bracket 1

16 739773 Cover 1

17 739270 Push-in connector 4-4 1

18 739272 Push-in connector 8-8 1

19 738864 Distance plate 1

20 739233 Plug G1/8” 1

21 730218 Screw M6SZ M8x16 4

22 739271 Push-in connector 6-6 3

23 740637 Protection plate 1

* Option   ** Included in 739752 Front end



19

Position

2

4

8

10A

10B

10C

10B 11A 11B

10C

10A

13

R: spare part  S: wear part

A
ir supply for gripper

Load sw
itch 1

Load sw
itch 2

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Precision regulator / Main regulator -

Precision regulator / Without load L0

Precision regulator / With load 1 L1

Precision regulator / With load 2 L2

• Balanced 3-weight: handling of two balanced loads; with 
external actuator the operator selects ”Load 1”, ”Load 2” or 
”Without load”. 



A B

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

1 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

1 Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 2120-F027315838

1RDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV7395539

3RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812410

2R3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812511

1 Tuyau spiralé, 
double 6/4

Spiralschlauch
, doppel 6/4

Spiral hose, 
double 6/4

Spiralslang, 
dubbel 6/4

Spiral hose, dubbel73283812

1 Tuyau spiralé, 
simple 6/4

Spiralschlauch
, einfach 6/4

Sprail hose, 
single 6/4

Spiralslang, 
enkel 6/4

Spiral hose, single74057913

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS146673180614

1 BefestigungÉquerreBracketFästePlate for regulators, Mechline 5073977615
1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977316
1 Schott-Steckve

rbindung 4-4
Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927017

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927218

1 DistanzplattePlaque 
d'écartement

Distance plateDistansplattaDistance plate73886419

1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923320
4 Schraube 

M6SZ M8x16
Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021821

3 Schott-Steckve
rbindung 6-6

Traversée de 
cloison 6-6

Push-in 
connector 6-6

Skottgenomgå
ng 6-6

Push-in bulkhead connector QSS 6-673927122

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsbleckProtecting plate for switch74063723

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

Pneumatics, 3-weight, ML
738881

5

9

6

17

18

22

14

10A 10B8 11 7

1

4

4

1519

16

10C

20

21 A B

BA

1 Langsam 
Absenk-Funkti
on

Fonction lente 
descente

Slow speed 
function

SänkfunktionSlow speed function, Mechline Pro74092040

1 3-Gewicht3-poids3-weight3-viktPneumatics, 3-weight, ML73888141
1 Tuyau spiralé, 

6/4
Spiralschlauch
, 6/4

Spiral hose, 
6/4

Spiralslang, 
6/4

Spiral hose*142

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatics, 2-weight, slow speed, ML
741411

1

40 41

16

1 MontageplattePlaque de 
fixation

Attachment 
plate

FästplattaAttach plate for VPA542 valve74064530

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955131

1RStrömungsvent
il

Régulateur de 
débit

Flow control 
valve

FlödesventilMetering valve ASN2-01 1/8" w. silence73955032

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single73011533

2 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt73021634

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed function, Mechline Pro
740920

34 33

30

3231

20 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.4 Pneumatics: 3-weight with slow speed function

738881 3-weight

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 3

11 738125 3/2 valve monostable R 2

12 732838 Spiral hose, double 6/4 1

13 740579 Sprail hose, single 6/4 1

14 731806 Washer 8,4x26x5 4

15 739776 Bracket 1

16 739773 Cover 1

17 739270 Push-in connector 4-4 1

18 739272 Push-in connector 8-8 1

19 738864 Distance plate 1

20 739233 Plug G1/8” 1

21 730218 Screw M6SZ M8x16 4

22 739271 Push-in connector 6-6 3

23 740637 Protection plate 1

* Option   ** Included in 739752 Front end

740920 Slow speed function

# Article nr. Designation Quantity

30 740645 Attachment plate 1

31 739551 3/2 valve NC R 1

32 739550 Flow control valve R 1

33 730115 MM8 t-slot nut single 2

34 730216 Screw M6SZ M8x12 2

741411 3-weight slow speed function

# Article nr. Designation Quantity

40 740920 Slow speed function 1

41 738881 3-weight 1

42 740579 Spiral hose, single 6/4 1



21

Position

2

4

8

10A

10B

10C

31

10B 11A 11B

10C

10A

32

13 42

31

R: spare part  S: wear part

A
ir supply for gripper

Load sw
itch 1

Load sw
itch 2

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Precision regulator / Main regulator -

Precision regulator / Without load L0

Precision regulator / With load 1 L1

Precision regulator / With load 2 L2

3/2 valve / Slow speed function -

• Balanced 3-weight with slow speed function: handling of two
balanced loads; with external actuator the operator selects
”Load 1”, ”Load 2” or ”Without load”.

• The system is equipped with lowering function for a
controlled lowering. Functional conditions are configured by
the customer, and depend on the specific application.

S
low

 speed function



A B

C

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

'(1)** 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

'(1)** Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1 Tuyau spiralé, 
simple 6/4

Spiralschlauch
, einfach 6/4

Sprail hose, 
single 6/4

Spiralslang, 
enkel 6/4

Spiral hose, single7405798

2 Schraube 
M6SZ M8x20

Vis M6SZ 
M8x20

Screw M6SZ 
M8x20

Skruv M6SZ 
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt7302199

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS146673180610

3 Gummi-Abdec
kplatte Ø14

Plaque 
caoutchouc 
Ø14

Rubber cover 
plate Ø14

Gummitäckbric
ka Ø14

Rubber cover plate, d=14 mm, black74053311

1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977312
1 Schott-Steckve

rbindung 4-4
Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927013

2 KlemmbügelSerre-câbleWire jointLinlåsWire joint SB, double, D=373051314
1 Schott-Steckve

rbindung 8-8
Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927215

2 Schraube 
M6SZ M8x16

Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021816

1 Halterung für 
Hubgriff

Équerre pour 
poignée

Bracket for 
speed handle

Fäste för 
snabbhandtag

Bracket for speed handle73888917

1 Dracht, L=L1Câble, L=L1Wire, L=L1Vajer, L=L1Wire, stainless D=3, 72 tr73069318
1 Schäkel M5 

rustfrei
Manille M5 
inox

Shackle M5 
stainless

Schackel M5 
rostfri

Shackle M5 stainless 101-S73889019

2 KausCosseThimbleKausThimble, D=3, DIN 689973051220
1 SchutzplattePlaque de 

protection
Protection 
plate

SkyddsbleckProtecting plate for switch74063721

1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923322
3 Gummi-Abdec

kplatte Ø31,8
Plaque 
caoutchouc 
Ø31,8

Rubber cover 
plate Ø31,8

Gummitäckbric
ka Ø31,8

Rubber cover plate, d=31,8 mm, black74141323

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

C

Pneumatics, direct control, ML
738882

6

13

15

10

7

1

4

12

9

17

18

20

14

21

5

23

19

20

14

22

11

16

22 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.5 Pneumatics: direct control

* Option   ** Included in 739752 Front end

738882 Direct control

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 740579 Sprail hose, single 6/4 1

9 730219 Screw M6SZ M8x20 2

10 731806 Washer 8,4x26x5 4

11 740533 Rubber cover plate Ø14 3

12 739773 Cover 1

13 739270 Push-in connector 4-4 1

14 730513 Wire joint 2

15 739272 Push-in connector 8-8 1

16 730218 Screw M6SZ M8x16 2

17 738889 Bracket for speed handle 1

18 730693 Wire, L=L1 1

19 738890 Shackle M5 stainless 1

20 730512 Thimble 2

21 740637 Protection plate 1

22 739233 Plug G1/8” 1

23 741413 Rubber cover plate Ø31,8 3



23

Position

2

4

50

51

52

R: spare part  S: wear part

A
ir supply for gripper

Speed handle, 
see page sida 29.

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

• Direct control: a precise and smooth handling of varying
loads with a control unit. A convenient speed handle is
available as standard control unit.



A B

C

(1)* Unité de 
préparation 
d'air (FRL)

Wartungseinhe
it (FRL)

Air 
preparation 
unit (FRL)

Luftberednings
enhet (FRL)

FRL7353501

'(1)** 3/2-Ventil NODistributeur 
3/2 NO

3/2 valve NO3/2-ventil NÖ3/2 valve7388742

'(1)** Rückschlagve
ntil G3/8”

Clapet 
anti-retour 
G3/8”

Non-return 
valve G3/8”

Blockeringsve
ntil G3/8”

Non-return valve7388753

1R3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC, VM1000-4NU-007388764

1 Befestigungspl
atte

Plaque de 
fixation

Attachment 
plate

Fästplåt för 
pneumatik

Attachment plate, Mechline 507397725

1R5/2-Ventil, 
monostabil

Distributeur 
5/2, 
monostable

5/2 valve, 
monostable

5/2-ventil, 
monostabil

5/2 valve monostable SYA 5120-01F, 1/8"7333746

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection7326697

1 Tuyau spiralé, 
simple 6/4

Spiralschlauch
, einfach 6/4

Sprail hose, 
single 6/4

Spiralslang, 
enkel 6/4

Spiral hose, single7405798

4 Scheibe 
8,4x26x5

Rondelle 
8,4x26x5

Washer 
8,4x26x5

Bricka 
8,4x26x5

8,4x26x5 washer thick SS14667318069

1 Halterung für 
Hubgriff

Équerre pour 
poignée

Bracket for 
speed handle

Fäste för 
snabbhandtag

Bracket for speed handle73888910

1 AbdeckungCouvertureCoverKåpaCover, pneumatics, Mechline 5073977311
1 DruckwächterPressostatPressure 

guard
TryckvaktPressure guard LC-3-1/8 + UV73955312

1 3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812513

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927214

1 Dracht, L=L1Câble, L=L1Wire, L=L1Vajer, L=L1Wire, stainless D=3, 72 tr73069315
1 Schäkel M5 

rustfrei
Manille M5 
inox

Shackle M5 
stainless

Schackel M5 
rostfri

Shackle M5 stainless 101-S73889016

1 Schott-Steckve
rbindung 4-4

Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927017

2 KausCosseThimbleKausThimble, D=3, DIN 689973051218
1 SchutzplattePlaque de 

protection
Protection 
plate

SkyddsbleckProtecting plate for switch74063719

1 Plug G1/8"Bouchon G1/8"Plug G1/8"Plugg G1/8"Plug screw NPQH-BK G1/873923320
2 KlemmbügelSerre-câbleWire jointLinlåsWire joint SB, double, D=373051321
3 Gummi-Abdec

kplatte Ø12
Plaque 
caoutchouc 
Ø12

Rubber cover 
plate Ø12

Gummitäckbric
ka Ø12

Rubber cover plate, d=12 mm, black73998622

3 Schott-Steckve
rbindung 6-6

Traversée de 
cloison 6-6

Push-in 
connector 6-6

Skottgenomgå
ng 6-6

Push-in bulkhead connector QSS 6-673927123

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

BA

C

Pneumatics, direct ctrl, load guard ML
741400

6

17

14

9

7

1

4

11

31

10

15

18

21

19

5

22

16

18

21

20

13

32

12

24 \ Mechline Pro Doc 2016-12-01 \ Pneumatic configurations

R: spare part  S: wear part

4.6 Pneumatics: direct control with load guard

741400 Direct control load guard

# Article nr. Designation Quantity

1 735350 Air preparation unit (FRL) (1)*

2 738874 3/2 valve NO (1)**

3 738875 Non-return valve G3/8” (1)**

4 738876 3/2 valve NC R 1

5 739772 Attachment plate 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 740579 Sprail hose, single 6/4 1

9 731806 Washer 8,4x26x5 4

10 738889 Bracket for speed handle 1

11 739773 Cover 1

12 739553 Pressure guard R 1

13 738125 3/2 valve monostable R 1

14 739272 Push-in connector 8-8 1

15 730693 Wire, L=L1 1

16 738890 Shackle M5 stainless 1

17 739270 Push-in connector 4-4 1

18 730512 Thimble 2

19 740637 Protection plate 1

20 739233 Plug G1/8” 1

21 730513 Wire joint 2

22 739986 Rubber cover plate Ø12 3

23 739271 Push-in connector 6-6 3

* Option   ** Included in 739752 Front end



25

Position

2

4

12

50

51

52738888

R: spare part  S: wear part

A
ir supply for gripper

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Pressure guard / Load guard -

• Direct control with load guard: a precise and smooth 
handling of varying loads with a control unit. A convenient 
speed handle is available as standard control unit.

• The system is equipped with a load guard, to be configured 
by the customer; e.g. to only allow activation of the release 
function if the gripper tool is unloaded.

Load guard

Speed handle, 
see page sida 29.



1S3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812561

1S3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955162

2SDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV73955363

1SDrosselschalld
ämpfer 3/8"

Réducteur 
d'échappemen
t silencieux 
3/8"

Metering 
valve with 
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135864

1 MontageplattePlaque de 
montage

Base plateBasplattaBase plate for load limit kit, Mechline 5074227865

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push in connector QS-B, 8-873925566

2 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927267

3 Schraube 
M6SZ M8x10

Vis M6SZ 
M8x10

Screw M6SZ 
M8x10

Skruv M6SZ 
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt73021568

3 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single73011569

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Load limit kit, Mechline 50
742276

62

67
65 63A

61

68

69 6463B

1S3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F73812561

1S3/2-Ventil NGDistributeur 
3/2 NF

3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955162

2SDruckwächterPressostatPressure 
guard

TryckvaktPressure guard LC-3-1/8 + UV73955363

1SDrosselschalld
ämpfer 3/8"

Réducteur 
d'échappemen
t silencieux 
3/8"

Metering 
valve with 
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135864

1 MontageplattePlaque de 
montage

Base plateBasplattaBase plate for load limit kit, Mechline 5074227865

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push in connector QS-B, 8-873925566

2 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927267

3 Schraube 
M6SZ M8x10

Vis M6SZ 
M8x10

Screw M6SZ 
M8x10

Skruv M6SZ 
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt73021568

3 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single73011569

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Load limit kit, Mechline 50
742276

62

67
65 63A

61

68

69 6463B

26 \ Mechline Pro Doc 2016-12-01 \ Options

5. Options

742276 Load limiting kit

# Article nr. Designation Quantity

61 738125 3/2 valve monostable R 1

62 739551 3/2 valve NC R 1

63 739553 Pressure guard R 2

64 741358 Metering valve with silencer 3/8” R 1

65 742278 Base plate 1

66 739255 Push-in connector 8-8 1

67 739272 Push-in connector 8-8 2

68 730215 Screw M6SZ M8x10 3

69 730115 MM8 t-slot nut single 3

5.1 Pneumatic load limiting kit



27

50

51

52738888

64 62

61

63B

63A

742276

Position

2

4

12

63A

63B

R: spare part  S: wear part

• The load limiting kit is used to restrict the lifting force of 
Mechline Pro. Both the lifting force at the state ”no load” and 
”with load” can be restricted.

A
ir supply for gripper

Load guard

Designation / Function Marking

3/2 roller lever valve / Anti-jump -

3/2 valve / Reset Reset

Pressure guard / Load guard -

Pressure guard / Load limiting without load P0

Pressure guard / Load limiting with load P1

S
ignal: W

ith load / W
ithout load

742276 in combination with 741400 
(is also an option to 738882)

Speed handle, 
see page sida 29.



742412

Push-in sleeve QSH 12-8
742412

5 bar

OK

28 \ Mechline Pro Doc 2016-12-01 \ Options

R: spare part  S: wear part

Push-in sleeve 12-8

For connection to Mechline Pro.

5.2 Air preparation unit

743057 FRL unit (C)

# Article nr. Designation Quantity

1 730671 Filter S 2

2 742427 Submicro filter 0,01 µm S 1



29

M
H

 =
 m

ax
 1

90
0

31
5

5 Nm

2RVentilspule,
komplett

Tiroir de
valve, complet

Valve spool,
complete

Ventilslid,
komplett

Valve spool, speed handle7388651

1GehäuseLogementHousingHusHousing, speed handle7388912
1GriffPoignéeHandleHandtagHandle, speed handle7399263
1Untere

Halterung
Support
inférieur

Lower bracketUndre fästeLower bracket, speed handle7399274

1Schäkel M5
rustfrei

Manille M5
inox

Shackle M5
stainless

Schackel M5
rostfri

Shackle M5 stainless 101-S7388905

2TasteBouton de
commande

Control buttonManöverknappControl button, speed handle7399136

1Seitenplatte,
links

Plaque
latérale
gauche

Side plate, leftSidplåt,
vänster

Side plate, left738893-L7

1Seitenplatte,
rechts

Plaque
latérale droite

Side plate,
right

Sidplåt, högerSide plate, right738893-R8

1RStrömungsvent
il mit
Schalldämpfer

Vanne de
débit avec
silencieux

Flow control
valve with
silencer

Flödesventil
med
ljuddämpare

Metering valve ASN2-02-S 1/4" sile. seal7399199

1RStrömungsvent
il

Vanne de débitFlow control
valve

FlödesventilMetering valve AS3002F-0873889510

1Mutter MHM
M5 rustfrei

Écrou MHM
M5 inox

Nut MHM M5
stainless

Mutter MHM
M5 rostfri

Cap nut M5 stainless DIN 158773889411

1Stopfen 1/4"
mit
Dichtungsring

Buchon 1/4"
avec bague
d'étanchéité

Plug 1/4" with
sealing ring

Plugg 1/4"
med
tätningsring

Plug 1/4" hex socket grip, sealing ring73156812

1Dichtungsring
G1/4"

Bague
d'étanchéité
G1/4"

Sealing ring
G1/4"

Tätningsring
G1/4"

Sealing ring, G1/473929213

1Scheibe
15x20x3,8

Rondelle
15x20x3,8

Washer
15x20x3,8

Bricka
15x20x3,8

15x20x3,8 Washer73032814

1Schraube
MC6S M4x50
A4

Vis MC6S
M4x50 A4

Screw MC6S
M4x50 A4

Skruv MC6S
M4x50 A4

MC6S M4x50 Hex socket head cap screw A4
stainless

73992515

1Mutter MHM
M4 rustfrei

Écrou MHM
M4 inox

Nut MHM M4
stainless

Mutter MHM
M4 rostfri

Cap nut M4 stainless DIN 158773889716

LRTuyau, d=8Schlauch, d=8Hose, d=8Slang, d=8Slang, d=873067517
LRTuyau de

protection
Schutzschlauc
h

Protection
hose

SkyddsslangSkyddsslang73161318

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Speed handle Mechline 50
738888

16

9 12

13

14

1:1

10

5

3

4

2

1

6

1:2

1:4

1:3

7 8

15

2RVentilspule,
komplett

Tiroir de
valve, complet

Valve spool,
complete

Ventilslid,
komplett

Valve spool, speed handle7388651

1GehäuseLogementHousingHusHousing, speed handle7388912
1GriffPoignéeHandleHandtagHandle, speed handle7399263
1Untere

Halterung
Support
inférieur

Lower bracketUndre fästeLower bracket, speed handle7399274

1Schäkel M5
rustfrei

Manille M5
inox

Shackle M5
stainless

Schackel M5
rostfri

Shackle M5 stainless 101-S7388905

2TasteBouton de
commande

Control buttonManöverknappControl button, speed handle7399136

1Seitenplatte,
links

Plaque
latérale
gauche

Side plate, leftSidplåt,
vänster

Side plate, left738893-L7

1Seitenplatte,
rechts

Plaque
latérale droite

Side plate,
right

Sidplåt, högerSide plate, right738893-R8

1RStrömungsvent
il mit
Schalldämpfer

Vanne de
débit avec
silencieux

Flow control
valve with
silencer

Flödesventil
med
ljuddämpare

Metering valve ASN2-02-S 1/4" sile. seal7399199

1RStrömungsvent
il

Vanne de débitFlow control
valve

FlödesventilMetering valve AS3002F-0873889510

1Mutter MHM
M5 rustfrei

Écrou MHM
M5 inox

Nut MHM M5
stainless

Mutter MHM
M5 rostfri

Cap nut M5 stainless DIN 158773889411

1Stopfen 1/4"
mit
Dichtungsring

Buchon 1/4"
avec bague
d'étanchéité

Plug 1/4" with
sealing ring

Plugg 1/4"
med
tätningsring

Plug 1/4" hex socket grip, sealing ring73156812

1Dichtungsring
G1/4"

Bague
d'étanchéité
G1/4"

Sealing ring
G1/4"

Tätningsring
G1/4"

Sealing ring, G1/473929213

1Scheibe
15x20x3,8

Rondelle
15x20x3,8

Washer
15x20x3,8

Bricka
15x20x3,8

15x20x3,8 Washer73032814

1Schraube
MC6S M4x50
A4

Vis MC6S
M4x50 A4

Screw MC6S
M4x50 A4

Skruv MC6S
M4x50 A4

MC6S M4x50 Hex socket head cap screw A4
stainless

73992515

1Mutter MHM
M4 rustfrei

Écrou MHM
M4 inox

Nut MHM M4
stainless

Mutter MHM
M4 rostfri

Cap nut M4 stainless DIN 158773889716

LRTuyau, d=8Schlauch, d=8Hose, d=8Slang, d=8Slang, d=873067517
LRTuyau de

protection
Schutzschlauc
h

Protection
hose

SkyddsslangSkyddsslang73161318

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Speed handle Mechline 50
738888

16

9 12

13

14

1:1

10

5

3

4

2

1

6

1:2

1:4

1:3

7 8

15

6. Control units

• MH: height. Adjusted on site, delivered with separate thimble 
and wire joint. The wire is crossed in the wire joint.

• The speed handle is used with pneumatics: direct control. 
Hose and cable protection hose are included.

Up

Adjustment of 
lifting speed

Down

Adjustment of 
lowering speed

738888 Speed handle

# Article nr. Designation Quantity

1 738865 Valve spool, complete R 2

2 738891 Housing 1

3 739926 Handle 1

4 739927 Lower bracket 1

5 738890 Shackle M5 stainless 1

6 739913 Control button 2

7 738893-L Side plate, left 1

8 738893-R Side plate, right 1

9 739919 Flow control valve with silencer R 1

10 738895 Flow control valve R 1

11 738894 Nut MHM M5 stainless 1

12 731568 Plug 1/4” with sealing ring 1

13 739292 Sealing ring G1/4” 1

14 730328 Washer 15x20x3,8 1

15 739925 Screw MC6S M4x50 A4 1

16 738897 Nut MHM M4 stainless 1

17 730675 Hose, d=8 R L

18 731613 Protection hose R L



L0  L1  L2

A

S1  8  9

L0  L1  (L2)

S1  8  (9)

S20

*

L0  L1

A: 5 bar 
0,3 μm 
Ø8 mm

S1  8

30 \ Mechline Pro Doc 2016-12-01 \ Installation and commissioning

7. Installation and commissioning

Mechline Pro is advantageously installed in Movomech rail system 
Mechrail or crane Mechcrane.

When the lifting unit is installed in trolleys of type LHB, the enclosed 
bushings* are used. These are not used when installed in a trolley 
type AHB1-2.

Mechline Pro must be used only with clean, filtered air, and is conve-
niently mounted in combination with an air preparation unit.

Regarding the gripper tool’s function, see its documentation.

1. Install Mechline Pro, install the gripper tool and ensure that the 
shackle is securely locked (with cotter).

2. Plug in the air connection, the signal for load switching and 
eventual air supply to the gripper tool.

3. Verify that the screw knobs of both regulators are in their lowest 
position.

4. Turn on the air supply.

5. Adjust the regulator ‘without load’ (L0) to balance the load. 
The load should not sink or rise.

6. Grip the load with the tool and generate the lifter’s signal for load 
switching. Adjust the regulator ‘load’ (L1) to balance the load. 
The load should not sink or rise.

7. Test the anti-jump function according to a separate instruction.

1. Install Mechline Pro, install the gripper tool and ensure that the 
shackle is securely locked (with cotter).

2. Plug in the air connection, the signal for load switching and 
eventual air supply to the gripper tool.

3. Verify that the screw knobs of all regulators are in their lowest 
position.

4. Turn on the air supply.

5. Adjust the regulator ‘without load’ (L0) to balance the load. 
The load should not sink or rise.

6. Grip the first load with the tool and generate the lifter’s signal for 
load switching. Adjust the regulator ‘load 1’ (L1) to balance the 
load. The load should not sink or rise.

7. Grip the second load with the tool and generate the lifter’s signal 
for load switching. Adjust the regulator ‘load 2’ (L2) to balance 
the load. The load should not sink or rise.

8. Test the anti-jump function according to a separate instruction.

1. Install Mechline Pro according to the instructions for 2-weight or 
3-weight.

2. Screw in the flow control valve completely.

3. Grip the load with the gripper tool.

4. Give a signal on S20.

5. Screw out the flow control valve until desired lowering speed is 
reached.

6. Remove the signal from S20.

7.1 Initial adjustment: 2-weight

7.2 Initial adjustment: 3-weight

7.3 Initial adjustment: slow speed function



31

A

5 Nm

S1

S1  7

S1

S10

S1  7

7.4 Initial adjustment: direct control with speed handle

7.5 Initial adjustment: load guard

1. Install Mechline Pro, install the gripper tool and ensure that the 
shackle is securely locked (with cotter).

2. Plug in the air connection, the signal for load switching and 
eventual air supply to the gripper tool.

3. Turn on the air supply.

4. Grip a load representative of the intended handling. Adjust 
the lifting and lowering speeds of the speed handle using its 
adjustment knobs.

5. Test the anti-jump function according to a separate instruction.

The load guard function detects if only the load of the gripper tool 
hangs in the lifting wire. The function can be used for loads over 10 kg.

1. Install Mechline Pro according to the instruction for direct control.

2. Ensure that only the gripper tool hangs in lifting wire.

3. If air is blowing out of S10, adjust the pressure guard until the air 
disappears.

4. Adjust the pressure switch until the air returns.

5. Grip the load with the gripper tool and lift it with the speed 
handle.

6. Check that the air is not blowing out of S10. (If air blows out, 
go back to step 3 and adjust the pressure switch with greater 
caution.)

7. S10 can now be used for example to provide pressure feed to 
”release” buttons.

Up

Down

Adjustment of 
lifting speed

Adjustment of 
lowering speed



Load limit kit, Mechline 50
742276

32 \ Mechline Pro Doc 2016-12-01 \ Installation and commissioning

The suspension should be moved to the rear end of Mechline Pro when 
mounted in a Mechcrane crane, in order to avoid collision with eventual 
cable trolleys (in absence of travel limit).

Preparation

1. Screw both pressure guards maximum counter-clockwise to 
reset the pressure guards and allow unlimited max load. It may 
be easier to hold the sleeve with one hand and rotate the nut 
with the other.

Limitation of lifting force without load

2. Run Mechline Pro up to top position with the speed handle. 
Continue pressing when the top position is reached to raise the 
pressure in the chamber. The pressure guard without load will 
now release the pressure (seep) for several seconds.

3. Press down on the speed handle until Mechline Pro starts 
lowering.

4. Turn the nut on the pressure guard without load a few turns 
clockwise and repeat steps 2-3 until the time from that the 
Mechline Pro reaches the top position to the pressure switch 
releases the pressure is below 1 second. Now the pressure 
guard without load is set. Fine adjustment can be made by 
turning the nut. Do not forget to lock the nut when adjustment 
is set.

Limitation of lifting force with load

5. To set the maximum load with gripped detail, give a signal to the 
valve (signal: with load).

6. Then adjust the pressure guard with load according to steps 2-4.

Signal: with load Without load With load

7.6 Initial adjustment: load limiting kit

7.7 Mounting on Mechcrane Pro

The load limiting kit is used to restrict the lifting force of Mechline Pro.

Locknut

Nut

Sleeve



33

A B C

8. User instructions

The operation of pneumatic Mechline Pro is largely dependent on its 
specific application:

• its configuration with or without a gripper tool

• gripper design and functionality

• characteristics and variability of the handled object

• the surrounding work environment

• intended work pace as well as usage frequency

A complete workstation, including Mechline Pro, must be 
accompanied by a specific operating instruction for the particular 
application, taking into account the mentioned factors.

2-weight

2-weight Mechline Pro is used for handling a fixed load level,
i.e. handing with ‘no load’ or with ‘load’. When the lifting unit receives
a pneumatic signal for load switching (see pneumatic diagram), the
load is equilibrated and the operator can handle the object/gripper in
a so-called “weightless” state.

3-weight

3-weight Mechline Pro is used for handling two fixed load levels,
i.e. handing with ‘no load’, with ‘load 1’ and with ‘load 2’.
When the lifting unit receives a pneumatic signal for load switching
(see pneumatic diagram), the load is equilibrated and the operator
can handle the object/gripper in a so-called “weightless” state.

Slow speed function

The pneumatic versions 2-weight and 3-weight can be equipped with 
a slow speed function for controlled lowering. Functional conditions 
are configured by the customer, and the user instructions depend on 
the specific application.

Direct control with speed handle

Direct controlled Mechline Pro with speed handle is used for handling 
various loads up to 50 kg. The operator can lift the handled object/
gripper using the push buttons on the speed handle.

The lifting and lowering movements of Mechline is dynamic in the 
end positions, which gives a feeling of ”softness” in the handling – an 
advantage during assembly work and manual adjustment.

If the load level is changed and the operator wishes to adjust the 
lifting or lowering speed, this can be done using the adjustment knobs 
on the speed handle.

Load guard

The pneumatic version direct control can be equipped with a load 
guard, to be configured by the customer; e.g. to only allow activation 
of the release function if the gripper tool is unloaded. The user instruc-
tions depend on the specific application.

For a function description of the pneumatic versions of Mechline Pro, 
see section Pneumatics.

Before and during use

• Do not use the lifting unit when any kind of damage on the lifting
unit, lifting wire, swivel or its gripping tool.

• Ensure that the shackle is securely locked (with cotter) before use.

• Never lift a heavier load than allowed, total load includes total load
of gripping tool and handled object.

• Mechline Pro is equipped with an anti-jump function, intended to
prevent unwanted lifting, for example, if a load is dropped or if an
internal pressure is accumulated in the lifter. It is not intended to
be used as an end stop or travel limit.

• Ensure that the handled object or gripper tool is not locked or
risk being trapped during the movement / lifting motion (A). When
lifting a stuck object, an increased air pressure can be built up
in the lifter, possibly causing unwanted and abrupt movements.
These are limited by the anti-jump function, but cannot be
eliminated completely.

• If the anti-jump function has been triggered, the lifting unit is
reset in normal mode with a push button Reset at the end of the
pneumatic cabinet. If the gripper tool carries a load at the time, let
it remain in the gripper while resetting the lifter.

• The lifter is not intended for use with gripping tool in the form of
hook or similar.

• The operator may not be in close proximity to the wire while
operating the lifter (B).

• The lifting unit should always be positioned vertically above the
handled object during the lifting operation (C).

For further instructions regarding operating, see documentation of the 
specific gripper tool.

Risk of entrapment of object Operator close to lifting wire Lifting unit not above object

Prohibited use



34 \ Mechline Pro Doc 2016-12-01 \ Service, maintenance & running

Maintenance safety instructions

The prescribed procedures and service intervals, including those 
concerning the replacement of parts/accessories, are described in the 
instruction manual and must be followed. Professionals are the only 
persons who are allowed to carry out such procedures.

Staff members with appropriate competence and authority are the 
only persons who are allowed to carry out mechanical and electrical 
repair and maintenance work. Unauthorised persons should be 
prohibited to work with machines and devices inside the equipment.

The equipment should be disconnected and secured against uninten-
tional or unauthorised use, including reconnection, during all repair 
and maintenance work.

It should be cofirmed that the equipment is free from voltage before 
any work on electric equipment is commenced.

Make sure that:

• moving parts are stationary and locked, and that

• moving parts cannot move accidentally during maintenance work.

Use safe and environmentally friendly maintenance products and 
spare parts!

Directions for work during operation

The user or the ”authorised person” must, in each individual case, 
ensure that the work in question can be carried out without any risk of 
personal injury because of specific local conditions.

To prevent accidents, only approved and suitable tools and aids may 
be used during maintenance, adjustment and repair work.

Do not touch rotating parts. Maintain an adequate safe distance 
between yourself and the machinery to prevent clothes, limbs and hair 
from becoming caught.

Avoid the occurrence of naked flame, extreme heat (e.g. welding) 
and sparks in the presence of volatile cleaning materials and nearby 
inflammable or heat-sensitive materials (e.g. wood, plastics, oils, fats 
and electric equipment). This can result in fire hazard, harmful gases 
and damaged insulation.

Directions for work with pneumatic equipment

The equipment should be stopped immediately on discovery of faults 
related to the air supply.

Work on pneumatic equipment or parts must only be carried out by 
authorised staff.

The parts on which inspection, maintenance and repair work is to be 
carried out should be disconnected from the air supply.

9. Service, maintenance & running

A general review and functional control tests are performed on a regular basis during commissioning.

All service and maintenance shall be recorded. The user should make sure that material for the purpose is easily available.

NOTE: Make sure that damaged components are replaced immediately in order to avoid possible personal and material damage.

Keep the equipment and area on and adjacent to the workplace cleaned. This is important for the comfort and well-being of personnel and facilitates 
service and maintenance. Dirt gives a clear indication of the equipment not being properly maintained, which may possibly affect the remaining 
guarantees on the equipment.

Keep the equipment and area on and 
adjacent to the workplace cleaned.



35

9.1 Recommended spare parts / wear parts

738852 Piston, complete

# Article nr. Designation Quantity

5 740622 Piston seal S 1

7 739933 Rear pulley, complete R 1

739752 Front end

# Article nr. Designation Quantity

4 739934 Front pulley, complete R 1

5 738874 3/2 valve NO R 1

6 742431 Wire guiding S 1

9 738232 O ring S 1

13 730449 Rubber damper S 1

16 731049 O ring S 1

21 740538 Sealing S 1

73886x Base model Mechline Pro 50

# Article nr. Designation Quantity

3 738858 Wire with loop, complete S 1

7 738875 Non-return valve G3/8” R 2

8 739704 Swivel R 1

19 742386 O ring S 1

20 742156 Shrink tubing 2,4/1,2 S 0,02

742276 Load limiting kit

# Article nr. Designation Quantity

61 738125 3/2 valve monostable R 1

62 739551 3/2 valve NC R 1

63 739553 Pressure guard R 2

64 741358 Metering valve with silencer 3/8” R 1

738880 2-weight

# Article nr. Designation Quantity

4 738876 3/2 valve NC R 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 2

11 738125 3/2 valve monostable R 1

738881 3-weight

# Article nr. Designation Quantity

4 738876 3/2 valve NC R 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

8 731583 Precision regulator R 1

9 739553 Pressure guard R 1

10 738124 Precision regulator R 3

11 738125 3/2 valve monostable R 2

738882 Direct control

# Article nr. Designation Quantity

4 738876 3/2 valve NC R 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

740920 Slow speed function

# Article nr. Designation Quantity

31 739551 3/2 valve NC R 1

32 739550 Flow control valve R 1

738888 Speed handle

# Article nr. Designation Quantity

1 738865 Valve spool, complete R 2

9 739919 Flow control valve with silencer R 1

10 738895 Flow control valve R 1

17 730675 Hose, d=8 R L

18 731613 Protection hose R L

741400 Direct control load guard

# Article nr. Designation Quantity

4 738876 3/2 valve NC R 1

6 733374 5/2 valve, monostable R 1

7 732669 OR gate R 1

12 739553 Pressure guard R 1

13 738125 3/2 valve monostable R 1

741411 3-weight slow speed function

741410 2-weight slow speed function

See 738880 + 740920

See 738881 + 740920

742157 Service kit

# Article nr. Designation Quantity

1 738858 Wire with loop, complete S 1

2 740538 Sealing S 1

3 738232 O ring S 1

4 731049 O ring S 1

5 740622 Piston seal S 1

6 742386 O ring S 1

7 731717 Grease Klübersynth LF44-22, 40 g in pot 1

8 742156 Shrink tubing 2,4/1,2 S 0,02

743057 FRL unit (C)

# Article nr. Designation Quantity

1 730671 Filter S 2

2 742427 Submicro filter 0,01 µm S 1



36 \ Mechline Pro Doc 2016-12-01 \ Service, maintenance & running

9.2 Service record — Mechline Pro 50

ID:
Client/ 
place:

In
te

rv
al

 in
 m

on
th

s 
w

he
n 

1-
3 

sh
ift

s

IIn
te

rv
al

 in
 m

on
th

s 
w

he
n 

>
3 

sh
ift

s

The service record shall be 
kept by the client/user.

1/1  

Service 
by: Date:

 Visual inspection, examine whether the product exhibits damages

* If applicable.

The service must be performed considering the 
maintenance safety instruction.

 Auditory inspection, examine whether the product exhibits discordant sound

 Physical inspection, examine whether the product exhibits damages


Mechanical inspection, examine wheter the product exhibits decomposition, instruments 
is needed

No Product Inspection
Inspector 

Dept. / Sign.
Comment

1 Base model 
General overview.

4 3

1.1 Fasteners  4 3

1.2 Wire


General overview. The wire must be 
replaced at least every 300,000 work 
cycles, or if damaged, see section 9.3.

1 1

1.3 Swivel


General overview, verify smooth rotation. 
Note that the cable’s lifespan can be 
reduced considerably if swivel rotation is 
uneven or strident!

4 3

2 Pneumatics 
General overview.

4 3

2.1 Fasteners  4 3

2.2 Hoses 
Check hoses and fittings.

4 3

2.3
Filter regulator with 
manual drainage


Open the blowdown valve from time to 
time to blow out collected condensate.
Do not allow the liquid level to exceed: 
”Max drain level”.

1 1

2.4
Micro regulator with 
manual drainage


Open the blowdown valve from time to 
time to blow out collected condensate.
Do not allow the liquid level to exceed: 
”Max drain level”.

Filter element is replaced when the 
pressure drop across the filter reaches 
0.1 MPa, and at least once a year.

1 1

2.5 Anti-jump function 
Function test: see section 9.5.

1 1

3 Control unit* 
General overview.

1 1

3.1

• Button
• Turning button
• Sensor
• Speed handle


Test: drive the hoist in all applicable 
situations.

1 1

4 Tool adapter* 
General overview.

4 3

4.1 Fasteners  4 3



37

Mechline 50 SL=800
738860

A

C

B

E

D1

D2

D3

G

Mechline 50 SL=800
738860

A

C

B

E

D1

D2

D3

G

B

H F
C

9.3 Replacement of wire

The wire must be replaced at least every 300,000 work cycles, or if 
damaged. At the same occation, o-rings and seals are replaced.

1. Disconnect the lifter’s air supply.

2. Remove the front cover and the screws of the front end, then 
separate the front end from the MP80C profile. Take out the 
piston from the MP80C profile. (A.)

3. Detach the old wire at the wire lock (B) and the set screw (C), 
then remove it from the piston and the front end (B).

4. Remove the screws fixing the front end cap to the pulley 
housing, and separate the parts.

5. On the front end, replace o-rings (D), seal (E) and wire guiding (F).

6. Replace the seal on the piston (G).

7. Verify that the front and rear pulleys roll smoothly and without noice.

8. Cut the new wire in the same length as the previous wire.

9. Enter the wire through the wire guiding (F), over the front pulley, 
over the rear pully of the piston, and back out through the wire 
lock. 
 
 
 

Peel the wire approx. 90 mm from the end (B: red marking), 
mount shrink tubing approx. 2 cm (C: yellow marking), flex the 
wire end into the fastening hole and fix it with the set screw (C). 
Create a loop and attach the wire in the wire lock (B). 
 

Verify that the wire is fitted correctly in the wire lock slot, 
and that the section of the wire that runs through the wire 
lock is peeled. The screws of the wire lock must be oiled 
and alternately tensioned with 10 Nm + 1/8 turn. 

10. Verify that the sensor is just outside the flyweights of the front 
pulley, without being in contact (H).

11. Remount the front end cap on the front end.

12. Enter the piston in the MP80C profile and remount the front end 
on the MP80C profile.

13. Remount the front cover and reconnect the air supply to 
the lifter. Test the anti-jump function.

Detach

Enter

• All bolts must be fitted with oiled screws.

• O-rings (D) and (G) plus seal (E) must be lubricated with 
Klübersynth LF44-22. 
 
Please note that no other brand can be used!



12
1

~~

B
H

S
L

A

B

E C

D

38 \ Mechline Pro Doc 2016-12-01 \ Service, maintenance & running

9.4 Shortening of build height BH

With the existing lifting wire, it is only possible to reduce the build 
height BH. To increase it, a longer wire is required.

1. Elevate the wire to its top position (A). Initial build height can now 
be measured/verified.

2. Disconnect the lifter’s air supply.

3. Remove the front cover, and loosen the wire at the wire lock (B) 
and the stop screw (C).

4. Adjust the cable to the desired build height by pulling the free 
end of the wire (D).

5. When the desired height is reached, make a mark with a marker 
pen at the upper edge of the wire lock (E). Then pull out the 
cable another few centimetres.

6. Cut the cable approx. 90 mm outside the marking. Peel the wire 
approx. 90 mm from the end. Attach shrink tubing or equivalent 

around the end (yellow marking), flex the wire end into the fastening 
hole and fix it with the set screw (C). Create a loop and attach the 
wire in the wire lock (B). 
 

Verify that the wire is fitted correctly in the wire lock slot, 
and that the section of the wire that runs through the wire 
lock is peeled. The screws of the wire lock must be oiled 
and alternately tensioned with 10 Nm + 1/8 turn. 

7. Remount the front end cap and reconnect the air supply to 
the lifter. Test the anti-jump function.

• The screws for the cable lock are normally sealed by 
Movomech with a color marking (B). This ensures that they 
upon delivery are tensioned in accordance with paragraph 6.



39

B

0,5

A

1. Test: dra kraftigt i vajern, anti-jump-funktionen ska då låsa 
vajerrörelsen. Efter låsning kan vajern frigöras med Reset.
Testa funktionen minst 3 ggr.

3. Kontrollera att givaren är precis utanför centrifugalvikterna på
brythjulet, utan att vara i kontakt (B).

Funktion ej ok

Givare ej i position

2. Aktivera givaren (A) manuellt.

Givare ej ok

Kontakta Movomech.

Givare ok, funktion ej ok

Byt ut givaren, testa 
funktionen igen.

R: spare part  S: wear part

9.5 Testing anti-jump function

The anti-jump function locks the wire movement when the load is 
lifted or lowered too quickly. Its purpose is to avoid uncontrolled lifting 
if for example the load come loose by mistake.

The function must be regularly tested and ensured.

1. Test: pull the wire with a strong jerk, the anti-jump function will 
then lock the wire movement. After being locked, the wire can 
be released by Reset. Perform the test at least 3 times.

3. Verify that the sensor is just outside flyweights of the pulley, 
without being in contact (B).

2. Trigger the sensor (A) manually.

Replace the sensor, test the 
function again.

Function not ok

Sensor not in position

Sensor not ok

Contact Movomech.

Sensor ok, function not ok

• The anti-jump function is preset to allow a lifting speed of
about 0.67 m/s.

• Adjustment of the anti-jump function may be necessary
when changing the handled object, or if the anti-jump
function is activated during normal handling.

• If the anti-jump function is activated too often, contact
Movomech.



Mechline 50 SL=800
738860

E

B

AC D

Pneumatics, 2-weight, ML
738880

1 FiltreFilterFilterFilterFilter7306711
1 Microfiltre 0,3 

µm
Mikrofilter 0,3 
µm

Micro filter 0,3 
µm

Mikrofilter 0,3 
µm

Mikrofilter 0,37353512

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit
FRL unit (B) with micro filter
740427

1 2

-0,25 bar

40 \ Mechline Pro Doc 2016-12-01 \ Service, maintenance & running

If wear has occured (pulley or ball bearing), or if the anti-jump function 
fails, the front pulley must be replaced.

1. Disconnect the lifter’s air supply.

2. Detach the wire according section 9.3, remove the springs 
(A)and thereafter the screw (B) on the pulley (complete) (C). 
Remove the old pulley. On the back of the front end are two 
threaded M4 holes (D) where two M4 screws can be inserted 
alternately to loosen the pulley.

3. Grease the stub shaft (E) with oil and mount the new pulley. 
Mount the springs in the same position as on the previous pulley.

4. Remount the wire according to section 9.3. Verify that the sensor 
is just outside the flyweights of the pulley, without being in contact.

5. Reconnect the air supply to the lifter. Test the anti-jump function, 
then remount the front cover.

9.6 Replacement of front pulley (complete)

9.7 Adjustment of pressure guard 739553

1. Lower the air pressure level on the FRL unit with approximately 
0.25 bar (e.g. from 5 to 4.75 bar).

2. Remove the pneumatic hose from port 2 on the pressure guard.

3. Carefully adjust the pressure guard until it closes, i.e. until it no 
longer lets any air through at port 2.

4. Secure the adjustment of the pressure guard and remount the 
pneumatic hose on port 2.

5. Increase the air pressure on the FRL unit with 0.25 bar to the 
original level.

6. Shut off the air supply and switch it on again.

7. The load should now be balanced. If not, repeat steps 1-6 but 
lower the air pressure with 0.5 bar instead, etc.

If the incoming air pressure changes, or if the load falls when the air 
pressure is lost, it may be necessary to adjust the pressure switch.

Locknut

Nut

Sleeve

Pressure guard



41

* If applicable.

9.8 Troubleshooting

Type of problem Probable cause Action

No hoisting motion up/down Air supply is turned off Check whether the air supply for some 
reason has been turned of, and make sure 
no risk of injury appears when restoration of 
the air supply. Some procedures may only 
be performed by authorized maintenance 
staff.

Restore the air supply.

No more than 5 bar.

Clogged filter Clean or replace filter.

The hoist is exposed to mechanical 
obstacle

Check whether some part of the hoist or 
tool including any object, are stuck in other 
equipment.

Remove mechanical obstacle.

Defective control unit* Check whether the hoist is supplied 
with air. Inspect the control unit. Some 
procedure may be performed by authorized 
maintenance staff.

Repair control unit.

Defective equipment* that serve as 
condition

Check whether external equipment serving 
as conditions are defect.

Repair equipment.

Incorrect operating range Equipment* serving as vertical working 
range limit out of position

Check whether stroke limiter is out of 
position.

Reset to correct position.

Irregular or jerky hoisting motion up/down The hoist is exposed to mechanical 
obstacle

Check whether some part of the hoist or 
tool including any object, are stuck in other 
equipment.

Remove mechanical obstacle.

Dirty filter Clean or replace filter.

Load ascends/descends Regulator(s) are inaccurate Adjust setting.

Air leakage Seal leakage.

The load drops when air supply is shut off Pressure guard* is inaccurate or defect Adjust setting or replace.



42 \ Mechline Pro Doc 2016-12-01 \ EC certificate

   EC declaration of conformity of the machinery 
 

TRANSLATION  
(according to 2006/42/EC, annex 2A) 

 
 
 
Manufacturer   
Movomech AB Tel:  +46 (0)44 28 29 00  
Box 9083 Fax:  +46 (0)44 28 29 28  
S-291 09 Kristianstad E-mail:  info@movomech.se  
Sweden Web:  www.movomech.com  
 
Representative for documentation   
Arne Ask   
Movomech AB   
 
 
 
 
hereby declares that the machinery 
 
Designation Machine type Version 
Mechlight Pro Lifting unit 50 
   
   
 
 
 
complies to all applicable regulations in 
 

 Machinery Directive 2006/42/EC 
 

 EMC Directive 2004/108/EC 
 
 
 
and that standards and/or technical specifications as described below are applied. 
 

 Machinery Directive  EMC Directive  Low Voltage Directive 
SS-EN-ISO 12100:2010   
   
   
   
   
   
   

 
 
 
 
 
 
 
 
 
Place: Kristianstad Date: 2014-01-01  
 
 
 
 
 
 
____________________________ 
 
Arne Ask, CEO 
Movomech AB 

10. EC certificate



43

11. Revision list

Revision list

Edition # Designation Pages

2012-06-20 0 First edition. -

2012-12-01 1 Updated pneumatic drawing AFC. 17

2013-02-20 2 Updated sealing 738851, updated instruction for anti-jump. 20, 23

2013-07-01 3 New pneumatic drawing 2-weight, 3-weight. New springs on front wheel and new swivel. 
Stainless version and pneumatic version AFC are discontinued as standard.  
Updated equation for wire length. Updated safety text and and clarified definition of working cycle. 
Hose as spare part. New chapters: User instruction + Installation instruction.

15, 16 
- 

8, 10 
20, 21, 23

2014-03-01 4 Pneumatic versions with slow speed function and load guard for direct control pneumatics. FRL becomes optional. 
Length measure corrected (360 mm). Company name updated.

17, 19, 21 
11, 36

2014-09-01 5 Corrected filtration rate (due to removed FRL unit). 10

2014-12-01 6 Updated pneumatic drawings, new hose labeling. 16-21

2015-02-01 7 New standard build height BH: 1500 (was 500). Service kit as spare part. 
Corrected article number shackle. Updated article number FRL unit, added push-in sleeve 12-8. 
Revision list.

11, 28 
12, 13, 28 

5

2015-04-01 8 New version of wire guiding and pulley housing. (Cover and front end revised.) Updated article number seal. 
Corrected article number FRL.

14 
22

2016-02-01 9 Rear end o ring added in base model. Updated pneumatic drawings. New option: load limiting kit. Updated layout. 
Added Service kit to spare part list.

9, 13-25, 26, 32 
35

2016-12-01 10 Changed recommended FRL unit/filtration rate. 7, 28




	Mechline Pro 50
	Table of contents
	1.	Safety
	2.	Technical data
	2.1	Overview

	3.	Sub-assemblies
	3.1	Base models

	4.	Pneumatic configurations
	4.1	Pneumatics: 2-weight
	4.2	Pneumatics: 2-weight with slow speed function
	4.3	Pneumatics: 3-weight
	4.4	Pneumatics: 3-weight with slow speed function
	4.5	Pneumatics: direct control
	4.6	Pneumatics: direct control with load guard

	5.	Options
	5.1	Pneumatic load limiting kit
	5.2	Air preparation unit

	6.	Control units
	7.	Installation and commissioning
	7.1	Initial adjustment: 2-weight
	7.2	Initial adjustment: 3-weight
	7.3	Initial adjustment: slow speed function
	7.4	Initial adjustment: direct control with speed handle
	7.5	Initial adjustment: load guard
	7.6	Initial adjustment: load limiting kit
	7.7	Mounting on Mechcrane Pro

	8.	User instructions
	9.	Service, maintenance & running
	9.1	Recommended spare parts / wear parts
	9.2	Service record — Mechline Pro 50
	9.3	Replacement of wire
	9.4	Shortening of build height BH

	10. EC certificate
	11. Revision list
	Contact



